Indication of bacterial species in water samples

Bacterial 16S gene sequencing by lon Torrent semiconductor technology

Graduation research | Timea Kovdcs

Van Hall Larenstein University of Applied Sciences

Hogeschool

VHL k> .‘_ 30°t June 2015

rsity of Applied Sciences Groningen




o N



Foreword

The research was carried out in the Molecular Microbiology Laboratory of UMCG in Groningen. Wetsus was
cooperating with UMCG during the research and provided the waste water samples. UMCG has a high-quality
laboratory for research and medical care purposes. Wetsus Academy focuses on Water Technology
education and research, with excellent laboratory facilities. I’'m very thankful that | could make use of these
[...]
European Medicines Agency, every year approximately 25 000 European citizens (5.1 per 100000 inhabitants)
die from infections caused by bacteria that have developed resistance towards antimicrobials (9).

10


http://www.ecdc.europa.eu/

ABR has an effect on economy also, because of the direct costs of increased health-care expenses.
Furthermore the indirect costs can be three times as much as the direct costs. Estimates show that losses in
GDP can be more than 1% (3).

ANTIBIOTIC RESISTANCE ANTIBIOTIC
INDENTIFIED INTRODUCED

penicillin-R Staphylococcus 1940 ——

—— 1943 penicillin

—— 1950 tetracycline

—— 1953 erythromycin

tetracycline-R Shigefla 1959 ——

—— 1960  methicillin
methicillin-R Staphylococcus 1962 ——
penicillin-R pneumococcus 1965 —
erythromycin-R Streptococcus 1968 — 1967 gentamicin

—— 1972  vancomycin

gentamicin-R Enterococcus 1979 ——

— 1985 imipenem and

ftazidil
ceftazidime-R Enterobacteriaceae 1987 —— cettazicime

vancomycin-R Enterococcus 1988 -

levofloxacin-R pneumococcus 1996 —— 1996 levofloxacin

imipenem-R Enterobacteriaceae 1998

XDR tuberculosis 2000 ——— 2000 linezolid
linezolid-R Staphylococcus 2001 —
vancomycin-R Staphylococcus 2002 ——

PDR-Acinetobacter and Pseudomonas 2004 /5 —— 2003 daptomycin

ceftriaxone-R Neisseria gonorrhoeae 2009 —___ 2010

PDR-Enterobacteriaceae ceftaroline

ceftaroline-R Staphylococcus 2011

Figure 3: The emergence of antibiotic resistance in time order (10).

11



[1.2.1. Development of antibiotic resistance

The origin of ABR is not linked to the anthropogenic use of antibiotics. Bacterial species developed the ability
to synthesize bioactive molecules whether to antagonize or to cooperate with other members of the bacterial
population. As a result, they have developed defense systems to protect themselves against these bioactive

molecules of others. These molecules are encoded in the genetic material — which part of the genome is
called the resistome (9).

There are different mechanisms inside the bacterial cell which protect the bacteria against antibiotics (9):
e exclusion of the antibiotic by the cell membrane
e intracellular modification and/or deactivation of the antibiotic
e reduction in sensitivity of the cellular target
e extrusion from the cell
e intracellular sequestration.

The above mentioned defense mechanisms can evolve through two different ways (9):
1. By mutation and selection

2. By acquiring, from other bacteria, the genetic information that encodes resistance.

In the case of mutation and selection, the concentration of antibiotics in the bacterial environment is the
key element for the selection. The Mutant Selection Window is the concentration region of antibiotics where
the non-resistant bacteria population dies out and the ABR population survives and grow — see Figure 4. This
figure indicates that at low antibiotic concentration, the number of ABR mutants will not increase; at high
antibiotic concentration both the normal and the ABR population dies out.

Wild-type
population

@ = susceptible bacteria
@ = resistant mutant

Deleterious effect over susceptible
population and resistant subpopulation

= | O R 5 MPC
E ¥ .
S Mutant : i e®e
lection of resistant ®
s selection il bo = St | @ @
2 window subpopulation % -
§ 4 @
S MIC
@
8o o0
Absence of effect ..} L

Time {hours) S9
Figure 4: Mutation Selection Window for the development of antibiotic resistance (11).

12



The development of ABR is a natural phenomenon, however certain human actions contribute to the process,
such as inappropriate use of antimicrobial drugs (including in animal husbandry) and poor infection
prevention and control practices (3).

[1.2.2. Antibiotics and ABR bacteria in the environment
There are two hypotheses to explain the presence of ABR bacteria in the environment:

1. Antibiotics are released into the environment — it triggers the selection of resistant populations and
thus increasing the number of them.

2. ABR bacteria are released into the environment — their genetic material is released and acquired by
non-resistant bacteria. The incorporated genetic material from the ABR bacteria transforms the host
from a non-resistant into an ABR bacteria.

If the amounts of antibiotics are compared from every sector where they are applied, than it can be
concluded that not the human medical application is the main site where antibiotics are used, but it is
agriculture — see Figure 5 as an example from the US.

Pets % Agricultural fields are one of the main site where
150,000 kg antibiotics are released into the environment. Antibiotics
which are used for the medication of the livestock are

Crops

Aquaculture — 70,000 kg excreted via the manure. Therefore the agricultural fields

150,000 kg —

where this kind of manure is spread are the source of
antibiotic residues and ABR bacteria. The crops which are
grown in these lands can also carry the contamination

Humans further.
3,290,000 kg

% Waste water treatment plants (WWTPs) represent

another main site through which antibiotics are released

into the environment. Common biological treatment
Livestock technologies that are being applied in WWTPs provide an
13,540,000 kg ideal environment (i.e., high bacterial densities, high
oxygen, and high nutrient concentrations) for the
development of ABR, because bacteria are in continuous
direct contact with antibiotics and with ABR bacteria —
which gives place for both of the above mentioned
hypothesis of the origin of ABR (9).

Figure 5: Estimated annual antibiotic use
in the United States (15).

To prevent the waterborne diseases, water quality is regularly checked. Microbial safety of water is checked
by indicator organisms — e.g. E.coli is the indicator organism for faecal contamination. There are standards
and regulations set about the tolerable number of these microorganisms — e.g. the WHO limit for drinking
water is <1 CFU E.coli in any 100 mL sample (12).

Figure 6 sums up the spread of ABR in the environment and its relation to human health.

13



1

Lots of germs.
A few are drug resistant.

How Antihiotic Resistance Happens

2.

Antibiotics kill
bacteria causing the illness,
as well as good bacteria
protecting the body from

infection.
X
X % Xux
X x ) x X
X

3

The drug-resistant
bacteria are now allowed to
grow and take over.

4.

Some bacteria give
their drug-resistance to
other bacteria, causing
more problems.

f‘ J

\- >
) » )

”~

@

/

Fertilizer or water
containing animal feces
and drug-resistant bacteria
is used on food crops.

\

——

Vegetable Farm

Animals get
antibiotics and
develop resistant
bacteria in their guts.

Drug-resistant
bactera can

remain on meat ~ ‘ q
from animals. ’
When not handled

or cooked properly,
the bacteria can
spread to humans.

/

Drug-resistant bacteria
in the animal feces can
remain on crops and be
eaten. These bacteria
can remain in the
human gut.

George gets
antibiotics and
develops resistant
bacteria in his gut.

George stays at
home and in the
general community.
Spreads resistant
bacteria.

\

George gets care at a
hospital, nursing home or
other inpatient care facility.

\ \

Resistant germs spread - -
directly to other patients or
indirectly on unclean hands
Y of healthcare providers. __ma
Healthcare Facility
L

/

Resistant bacteria
spread to other
patients from
surfaces within the

< healthcare facility.

2 t

Patients 4 o
go home.

Simply using antibiotics creates resistance. These drugs should only be used to treat infections.

Figure 6: Summary of the spead of antibiotic resistance (10).

14



I.3. Water treatment plants — removal of bacteria and antibiotics

The water samples in this study are all related to waste water. While waste water going through different
treatments in the waste water treatment plant (WWTP), the bacterial composition as well ABR might change.
The removal mechanisms of pathogens and antibiotics are listed below.

Surface water is a source applied water in several facilities — e.g. recreational water in swimming pools,
drinking water and irrigation water at agricultural fields. If surface water contains pathogens or residues of
antibiotics, certain applications (e.g. drinking water production) require sterilization or disinfection of the
surface water before it gets in contact with humans. To prevent the waterborne diseases microbiologically
safe water is essential. Sterilization is the destruction of all the organisms in the final effluent regardless of
whether they are pathogenic or not, while disinfection is the selective destruction of disease-causing
organisms (7).

[1.3.1. Bacteria removal
To reduce the amount of pathogens several methods are used in WWTPs and in household applications.

These techniques are based on the following principles:

1. Physical removal:

Boiling, UV-light, solar radiation, filtration, adsorption, sedimentation, coagulation
2. Chemical removal:

Chlorination, ozonisation
3. Biological removal:

By activated-sludge, macro-invertebrates, digestion

[1.3.2. Antibiotics removal
Although WWTPs are not designed to clear antibiotics, there are ways in which the antibiotic concentration

is reduced within the WWTPs:

1. Sorption: antibiotics are sorbed onto the surface of suspended solids which are removed during
sedimentation — see Table 1 for different sorption constants (K4) of antibiotics in activated

sludge.
Compound Kgq(mL/g or L/kg)
Tetracycline 8400 + 500
Oxytetracycline 3020
Ciprofloxacin 4169
Sulfamethoxazole 256+ 169
Trimethoprim 208+ 49
Azithromyein 376+ 86
Clarithromycin 262+ 93
Estrone 402+ 126
17p-estradiol 476+ 192
1 7ae-ethinylestradiol 584+ 136

Table 1: Estimated sorption constants (Kq) of antibiotics and drugs in activated sludge (13).

2. Biodegradation: antibiotics are degraded by bacteria in activated sludge (13).

15



The biodegradation and sorption rate in WWTPs also largely depended on the chemical properties of the
antibiotics.

The normally detected range of antibiotics in different water samples (14):

e higher mg/L range: hospital effluents
e lower mg/L range: municipal wastewater
e ng/Lrange: surface, sea and groundwater

So far, legal limits have been established for antibiotics in foods: 4-1500 mg/kg for milk and 25-6000 mg/kg
for the other food stuffs of animal origin. There is no legislation applied to environmental mediums (14).

Since WWTPs and drinking water treatment plants (DWTPs) are not designed for the removal of antibiotics
and drug residues, additional processes are needed to remove the antibiotic content of drinking water and
the effluent of the WWTPs. These processes are listed below with their antibiotic removal efficiencies (14).

1. Oxidation processes
Chlorination: >90%
Ozonation: >76%
Fenton and photo-Fenton: >80%
2. Adsorption processes:
Active carbon: 90-95%
3. Membrane processes:
Reverse osmosis, Nano filtration, Ultra filtration: >90%
lon exchange: 80-90%

Some of the studies mentioned the fact that upon antibiotics degradation the produced metabolites’
ecotoxicity was not investigated, or if it was the metabolites’ ecotoxicity was largely dependent on the kind
of antibiotics — some studies reported enhanced, some studies reported degraded ecotoxicity (14).

16



Il.4. Identification of bacterial species in water samples

[1.4.1. Plating technique
To identify the bacterial composition of water samples, a part of the water sample can be applied on

cultivating medium. Every species has its own preference for cultivating medium with specific nutrients.
Furthermore, they have their specific environment, temperature etc.

The primary limit of this technique is the ability to grow any bacterial species, because only 2% of the bacterial
species can be cultured in vitro. Therefore, if a water sample is applied on different cultivating media, placed
on different temperature, then as a result, distinct bacterial cultures will grow on these plates.

Furthermore if a mixture of bacterial species is cultured in the same plate, one species can overgrow in the
plate — it means that a certain species suppress the other ones. Also the way the sample is preserved has an
effect on the outcome. For instance, glycerol solution can be added to the water samples to prevent the
damage of water crystals to bacteria during the storage period. As an example see Figure 6, which illustrates
the difference between the bacterial cultured from water samples with and without glycerol, under the same
conditions:

e The bacterial activity is higher in the water sample with glycerol solution, therefore after one day a few
species of bacteria dominate in the plate (Figure 7-b).

e The bacterial activity was lower in the water sample without glycerol, however a much diverse culture
was observed, because there was no overgrowth of a certain species (Figure 7-a).

a b

Figure 7: Wastewater samples cultivated on blood-Agar media, after 1 day. The samples were coming from
the same source (at the same time). They were stored at -20°C and plated in the same way. a) diverse
bacterial culture without glycerol b) overgrown bacterial culture with 15% glycerol (illustration from the
author)

Therefore to indicate by plating technique the bacterial species in water samples the following have to be
taken into consideration:

e Culturable and non-culturable species

e Storage of water samples to preserve bacterial activity

e Time length for culturing — not too long to prevent overgrowth, not too short to provide enough time
for growing

17



I1.4.2. Sequencing
The identification of bacterial species is based on the sequencing of their 16S gene. The 16S gene is present

in all bacterial species and it consists of 9 DNA regions called V1-9 — see Figure 8. Every species of bacteria
have their specific nucleotide sequence in their V1-9 region. Therefore, based on the sequence of the V1-9
regions, it can be determined that from which bacterial species the genetic material originates. Every
bacterial species has its specific sequence for their V regions — e.g. the sequence of V3 region is different in
E.coli than in S.aureus.

- -
Nt o B s cea
- . 5
‘—c 0C(g  gUIIICATABICLIX
S " .

DNA

: 16S gene

cnsases

VIV2 V3 V4 VSV6 VT V8 Ve
—' = -1 = = ——

Figure 8: 16S gene and within the V1-9 regions in E.coli. a) model of the 16S gene(after 15) b) schematic
representation of the 16S gene

18



To reveal the nucleotide sequence of the 16S gene, the DNA has to be replicated — see Figure 9. The DNA
replication process consists of the following steps:

1. “Unzip” DNA: The double stranded DNA is treated in a way that it becomes single-stranded (Figure
8- a).

2. Replicate: A polymerase binds to the single-stranded DNA, as it moves along the single strands it
incorporates the matching nucleotides to form a complementary strand (Figure 9 — b).

3. New product: DNA forms a double strands again, which consists of the original strand and the newly
built complementary strand (Figure 8 — c).

nucleotides

Figure 9: Replication of the genetic material. a) “Unzip” DNA — it becomes single stranded b) Replication —
the polymerase builds up the complementary strand c) New product - the newly built complementary
strand and the original strand (after 16).

There are 4 types of nucleotides: Adenosine (A), Thymine (T), Guanine (G) and Cytosine (C). The nucleotides
are incorporated into the DNA to form the complementary strand during the replication process. The basis
of all the sequencing techniques is to register the type of nucleotide as it is being built into the DNA. The
different sequencing methods apply different technologies in order to follow this process. Furthermore, the
sequencing methods also differ in the regions of DNA what they sequence.

19



The three main sequencing techniques are presented below. As a short summary Table 2 lists the principles
of these techniques.

. Next Generation Sequencing
Sanger - sequencing : .
llumina lon Torrent
Sequenced regions of the 165 gene V3 V3 and V4 V2, V3, V4, V6, V7, V8and V9
Identification of nucleotides| After gel electrophoresis Real-time Real-time
Basedon|  Fluorescent labelling Fluorescent labelling pH change